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Fig.4 Steering axle assy’
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’EE Pa/rret?lo Desfriiﬁtion %’% ﬁéifgﬁﬁ Cﬁfﬁo
No. i Series No. :
074160000-G00 Steﬁiﬁ]g"i N 1 ~2006.11 11007933
? DCQ15-000 - efﬁfﬁle i 1 2006.11— 11107933
2 GB56-88 ﬁffmg 5 20004965
3 GB93-87 W%s%e:? 3 5 20000178
4 GB97.1-85 _rs, 5 20000168
5 GB5783-86 i o 5 20001452
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Fig.5 Steering axle (D
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s P:St?lo Desfri%tion %% Refaeks or Cﬂt}ﬁo
No. ; P Series No. ¢
T | JS160-200003-000 | "fuaeh Shaft | 1 1100793301
o e GRS TS
2 | JS160-200002-000 i 1 1100793302
3 GB6170-86 B M6 Nut 1 1100793303
4 GB70-85 BET M6 X10 Screw |2 1100793304
5 GB93-87 - % 6 Washer 2 1100793305
TEHEEF M40 X1.5
6 GB812-88 i e 1 1100793306
7 BCQ15-003 %} Washer 1 7100793307
8 DCQ15-002 BUH _Cover 1 1100793308
O &t
9 GB1235-76 G 1 1100793309
Hik 32010/P5
10 GB297-94 S 1 1100793310
7 BCQ15-101 %% Rack 1 1100793311
12 SAA50 T 50 Seal 2 1100793312
13 BCQ15-102 F BO5F rub ring 2 1100793313
U R EHE
14 RSS 40 X5 X10 2 1100793314
U-Seal
15 DCQ15-201 AL Cylinder 2 1100793315
16 GB1235-76 o 2 1100793316
17 BCQ15-001 % Head 2 1100793317
18 DCQ15-202 %1% Body 1 1100793318
19 GB297-94 . 1 1100793319
earing
TE 90 X115 X13
20 sc . 1 1100793320
21 DCQ15-301_ &) ShaftBlock | 1 1100793321
22 DCQ15-302 5l Shaft 7 100793322
23 GB119-86 B A12 X50 Pin 1 1100793323
24 DCQ15-005 4 Shim 2 1100793324
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Fig. 5 Steering axle (II) fom Part No. Description Q'ty Ren!arks ey Code No. .
S No Series No.
e 6‘.@‘ 25 TC70x85xg | BH X858 | 1100793325 |
# ‘V s 26 GB297-94 migazggg’ Pl 2 1100793326
5 27 DCQ15-:004 8 Hub 2 1100793327
28 GB297-94 %igﬁgg"’ e 2 1100793328
29 °| ___DCQi5.006 % Washer 2 1100793329
30 GB91-86 FEHI 5 X40 2 1100793330
Cotter pin
3 DCQ15:008 B Nut 2 1100793331
32 DCQ15-007 % Cover 2 1100793332
33 0744003 ET Plug 1 1100793333
B INC. 9,12,13,14,16
K1 K1-Steering axle Seal kit of 1 : ’20’25’ ot 1100793334
steering axle ’
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Fig- 6 Steering wheel
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K Part No Description | Qrty | "ENEmS or Code No
No. 3 P Series No. .
1 JS160-220001-000 ##8 Wheel rim 2 70025177
R 15X4.5-8
2 GB10823-96 Tire 15X4.5-8 2, 20003855
: RBE
) N163-220010-000 Wheel nut 10 70021955
4 JS160-200001-000 fo% ] 18 70025151
5 14
5 G7893-87 Washer 14 10 20000036
128 M14X1.5
6 GB6173-86 Nut M14X1.5 10 20003702
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